Scottish Paediatric & Adolescent
Rheumatology Network
(SPARN)

Chickenpox Pathway

NOTE

This guideline is not intended to be construed or to serve as a standard of care.
Standards of care are determined based on all clinical data available for an individual
case and are subject to change as scientific knowledge and technology advance and
patterns of care evolve. Adherence to guideline recommendations will not ensure a
successful outcome in every case, nor should they be construed as including all
proper methods of care or excluding other acceptable methods of care aimed at the
same results. The ultimate judgement must be made by the appropriate healthcare
professional(s) responsible for clinical decisions regarding a particular clinical
procedure or treatment plan. This judgement should only be arrived at following
discussion of the options with the patient, covering the diagnostic and treatment
choices available. It is advised, however, that significant departures from the national
guideline or any local guidelines derived from it should be fully documented in the
patient’s case notes at the time the relevant decision is taken.

This guidance has been prepared by NHS National Services Scotland (NSS)
National Networks. Accountable to Scottish Government, NSS works at the heart of
the health service providing national strategic services to the rest of NHSScotland
and other public sector organisations to help them deliver their services more
efficiently and effectively. Working across professional and organisational
boundaries, National Networks support the delivery of safe, effective healthcare
that’s designed around patients, carers and families.
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Rheumatology patient significantly exposed to chickenpox
« Play or direct contact (in the same room) with the index case >15 minutes during the
infectious period (48 hours prior to rash developing, until vesicles all crusted over)
« Direct contact with exposed lesions of herpes zoster

u Yes

Are they immunocompromised? Anyone treated with any of the following?

o Steroids*: Prednisolone equivalent dose — 2mg/kg/day for 1 week or 1mg/kg/day for at least 1 month, in the last 3 months
« DMARD: Methotrexate, Azathioprine, Mycophenolate Mofetil, Ciclosporin, Cyclophosphamide, Leflunomide

« Biologic**: Etanercept, Infliximab, Adalimumab, Tocilizumab, Abatacept, Anakinra, Canakinumab, Rituximab, Sarilumab,
Belimumab, Ixekizumab, Secukinumab, Baricitinib, Upadacitinib

@ Yes

i : Check Varicella zoster virus : VZV IgG negative or
Y2V'1aC pasiive (VZV) IgG result | unknown

O v

Are they heavily immunocompromised? Post exposure prophylaxis
Treated with: combination of steroids® plus biologic** or cyclophosphamide High dose oral aciclovir

@No Yes

No action unless m

signs of chickenpox l
@ High dose oral acyclovir**
Give high dose IV acyclovir From day 7 following contact until day 21
3 months — 12 years: 500mg/m2 TDS >2 years: 200mg QDS
> 12 years: 10mg/kg TDS 2-6 years: 400mg QDS
Ensure adequate hydration 6-12 years: 800mg QDS
Continue until fever and constitutional symptoms have >12 years: 800mg 5/day
resolved and no new spots for 48 hours then consider
switching to oral route and completing a minimum of 7 days u
treatment in total. Withhold NSAID, DMARD and biologic**
until all spots crusted over. <Y:| Signs of chickenpox?
es
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